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THIS REPORT IS TO SUPERSEDE TEST REPORT No. SZ201303010085E-A

The following sample was submitted and identified on behalf of the client as:

Sample Name : Power Supply
Sample Type : GTM91099
Sample Quantity  : 3units
Date Submitted :Mar.12, 2013
Test Period : Mar.12, 2013~ Mar.26, 2013
Test Request : To perform dust proof test and water proof test (IP54) on submitted sample as client
specified.
Test Methods : (1) Refer to GB/T 4208-2008 Degrees of protection provided by enclosure (IP code).
Test Result : Please refer to next pages.
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Alex Zhou/Report Reviewer Danhong Xu/Report Approver

Attention: Unless otherwise stated the results shown in this test report only related with the sample(s) tested. This Test Report is issued by the Company
subject to its General Conditions of Service printed overleaf or available on request and published in the company website (www.fa-lab.com). The
limitations of liability, indemnification and jurisdictional issues defined therein. The information of this test report reflects the Company’s findings at the time
of its intervention and within the limits of Client’s instructions only; this test report cannot be reproduced, except in full, without prior written permission of
FALAB. Any unauthorized alteration, forgery of falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the
fullest extent of the law.
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Test Result

Dust proof test (IP5X)

Sample Name : Power Supply
Sample No. : 201303010085-001~003
Test Ambient : Temperature: 25°C; Humidity:55% RH

: Put the sample into the dust chamber, closed the door of the dust chamber, operate the
fan, so the talcum powder is in suspension, keep the sample for 8 hours with the
talcum powder in suspension , then take out the sample, observe whether the dust run
into the inner of the sample.

Test Condition

Test Process : Fig.2
Test Method : Refer to (1)

: Dust proof test was performed on submitted sample as client specified. After test, no
Test Result

dust was observed in inner of all samples.

Photo after Test : Fig.3

Water proof test (IPX4)

Sample Name : Power Supply

Sample No. : 201303010085-002~003

Test Ambient : Temperature: 18°C; Humidity:53% RH
: Test time:10min; aperture is 0.4 mm and the angle between aperture and vertical is 90°,

Test Condition spray when rolling roll tube to £ (180°~20°) , the maximum distance between the
sample and the roll tube is 200 mm.

Test Process : Fig.2

Test Method : Refer to (1)

: Water proof test was performed on submitted sample as client specified. After test, no

Test Result .
water was observed in inner of all samples.

Photo after Test : Fig.3
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Test Process

Sample Reception (Fig.1)

A

Test Condition Setup

l

ADust Proof Test*!
Water Proof Test*?

A

Test Result Determination

Report

1) Name of the person who conducted the test: Chao Zhou
2) Name of the person who in charge of the test: Chao Zhou

Note: *!Equipment Name: Dust proof chamber; Equipment No.: FASLWO0358;
*2 Equipment Name: High pressure water proof tester; Equipment No.: FASL0123;
Latest calibration date: 2012/08/17;
/\The testing data is by falab detection approved subcontractors shall provide.
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Fig.1: Appearance photos of the samples before test
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Fig.2: Photos of dust proof test and water proof test process

Water proof test
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Fig.3: Photos of appearance and inside of the samples after test
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Sample No.: 201303010085-002 Sample No.: 201303010085-003
After dust proof test
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Fig.3: Appearance and inside photos of the samples after test (continued)

Sample No.: 201303010085-002

Sample No.: 201303010085-003

After water proof test

Note: The unit is centimeter.
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